



中国认可
国际互认
检测
TESTING
CNAS L0095

Page 1 of 4 Pages

TEST REPORT

No.: GJW2019-5357

Client : Ruipu Energy Co., Ltd.
: Address: No.205, Binhai 6th Road, Konggang New District, Longwan District, Wenzhou, Zhejiang, China

Manufacturer : /

Factory : /

Receiving Date : 2019-11-21 Completing Date : 2019-11-27

Test Sample : Rechargeable Prismatic Lithium-ion Cell Sample Description : /

Type/Model : CB3914895EA

Test Items : The content of Lead, Cadmium, Mercury

Test Criterion : 2013/56/EU

Test Method : IEC 62321-4:2013, IEC 62321-5:2013

Description of the deviation from the standard, if any : No deviation

Test Conclusion : The results comply with the limits of Directive 2013/56/EU

Lu Yating
Tested by: *Lu Yating*

Zhou Ye
Reviewed by: *Zhou Ye*

Xia Qingyun
Approved by: *Xia Qingyun*

Title: Director of Engineering

Date of issue: 2019-11-27

Seal of CVC



Vkan Certification & Testing Co., Ltd.

List of Apparatus					
No.	Test Instrument	Type	Number	Period of Calibration Validity	Used (√)
1	ICP-OES	Optima 8300	VGDY-0137	2021.04.17	√
2	Analytical Balance	XS204	VGDY-0127	2020.04.05	√

Test Result

Test Items	Unit	MDL	Requirement	Result
				Rechargeable Prismatic Lithium-ion Cell
Lead (Pb)	%	0.0002	≤ 0.004	N.D.
Cadmium (Cd)	%	0.0002	≤ 0.002	N.D.
Mercury (Hg)	%	0.0002	≤ 0.0005	N.D.

Remarks: "N.D." means "Not Detected" , "MDL" means "Method Detection Limit" .

Sample Photos



Remark: /

-----End of Report-----

This test report is responsible for the tested samples only. The test report is invalid without the official stamp of CVC. This report shall not be reproduced, except in full. The test report is invalid if altered. Objections to the test report must be submitted to CVC within 15 days.

Vkan Certification & Testing Co., Ltd.

Address: No.3, Tiantaiyi Road, Kaitai Avenue, Science City, Guangzhou P. R. China (510663)

Tel: +86-20-32293888 FAX: +86-20-32293889

E-mail: office@cvc.org.cn [http:// www.cvc.org.cn](http://www.cvc.org.cn)